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Prufbericht - Nr.:
Test Report No.

16059704 002

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test ltem: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ High channel
Climate Condition: 23 ¢; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 601
Result: Pass 124
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
1307
1201
xoo:
£ :
Z 80t FCC part]§ 1-18G PK
% L
R i ol il o s SOy N e 553508 P sy el ECC paniS 118G AV,
g ol X T i At iy
- WMW
20 g
1G 26 3G 4G 5G 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. 3 Margin Limit
Frequency MaxPeak - Bandwidth 5 Corr. i
(MHz) (dBuVim) '(rr';‘)’ (kHz) | Polarization | (o) (:g; (dg:;w
1151.000000 40.9 1000.0 | 1000.000 v -15.4 331 74.0
1329.000000 43.3 1000.0 1000.000 \4 | 147 30.7 74.0
1597.000000 37.7 1000.0 | 1000.000 Vv -124 | 363 74.0
1867.000000 37.8 1000.0 | 1000.000 v | 116 36.2 74.0
2135.000000 37.5 1000.0 1000.000 \ -10.9 36.5 74.0
4955.000000 50.3 1000.0 | 1000.000 \ B -3.5 | 237 74.0
Limit and Margin AV
Meas. 8 Margin | Limit
Frequency Average 7 Bandwidth P ety Corr. | AVG vV
(MHz) | (dBpVim) {r':;‘)’ (kHz) olatization . gy ) (“ran‘)‘ /
| 1151.000000 32.7 1000.0 | 1000.000 Vv | 154 | 213 54.0
1329.000000 30.8 | 1000.0 | 1000.000 vV | 147 | 232 | 540
| 1597.000000 24.9 1000.0 | 1000.000 Vv -12.4 29.1 54.0
1867.000000 |  25.0 1000.0 | 1000.000 v -11.6
| 2135.000000 |  25.0 1000.0 | 1000.000 Vv -10.9
| 4955.000000 | 45.7 1000.0 | 1000.000 v -3.5

Date: 8/28/2014 - Time: 2:08:00

Tested by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Mid channel
Climate Condition: 23 “C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892 /2>
Report No: 1605970400+ @
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
1307
1201
1004
£ L
% 80t FCC partl5 1-18G PK
g L
0 —- - - - e !

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

Limit and Margin PK

Meas. 3 Margin Limit |
Frequency | MaxPeak Ti Bandwidth AL Corr. |
ime Polarization -PK+ | (dBpV/

(MHz) (dBpV/m) (ms) (kHz) (dB) (dB) m) {
1066.000000 36.1 1000.0 1000.000 H -15.3 37.9 740 |
1198.000000 371 1000.0 | 1000.000 H -15.4 36.9 74.0
1334.000000 42.9 1000.0 | 1000.000 H -14.6 31.2 74.0
1599.000000 39.2 1000.0 | 1000.000 H -12.4 34.8 74.0
1869.000000 315 1000.0 | 1000.000 H -11.6 36.5 74.0
4878. 51.2 1000.0 1000.000 H -3.9 22.8 74.0

Limit and Margin AV
Meas. A Margin Limit
Frequency Average Tim Bandwidth S Corr.
e Polarization -AVG | (dBuV/
(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) m)
| 1066.000000 27.8 1000.0 1000.000 H -16.3 26.2 54.0
| 1198.000000 | 28.2 1000.0 | 1000.000 | H 154 | 258 | 54.0
| 1334.000000 31.5 1000.0 | 1000.000 H -14.6 22.5 54.0
1599 26.6 | 1000.0 1000.000 H | 124 274 | 540
1869.000000 240 | 1000.0 | 1000.000 H -11.6 | 30.0 54.0
| 4878.000000 48.0 | 1000.0 | 1000000 | H | -39 6.0 54.0 |
YIXN .,
201480 re ot Ta
Chooked/ ™ {11 Wil i
Date: 8/28/2014 - Time: 1:59:21 Tested by: ... Reviewed by:
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Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Rx @ Mid channel

23 ¢ 50 %RH;
AC 120 V/ 60 Hz
174024892

16059704 061

Pass o0y

Test distance is 3m,Vertical

1GHz-18GHz
TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
130T
1201
L
100+
g -
Z 80t FCC partl5 1-18G PK
o e
o A g S A S S i v ECC part1s 118G AVS
g u \* ..... +* 3
5w, X MW
20 A
0 [ t + + + t =t 4
1G 2G 3G 4G 5G 6 8 10G

Limit and Margin PK

Frequency in Hz

18G

EMC Test Service Hotline: +86-20-28391188

Meas. 3 Margin Limit
Frequency | MaxPeak Bandwidth AL Corr.

(MHz) (dByVim) '{'Inrr:); (kHz) Polarization (dB) -(:g;- (dzl.)IVI
1151.000000 40.7 1000.0 | 1000.000 \' -15.4 33.3 74.0
1329. 42.8 1000.0 | 1000.000 v -14.7 31.2 74.0
1599.000000 38.8 1000.0 | 1000.000 \ -12.4 35.2 74.0
1865.000000 37.6 1000.0 1000.000 \4 -11.7 36.4 740 |
2131.000000 37.7 1000.0 1000.000 ) -10.8 36.3 74.0

| 4878.000000 52.6 1000.0 | 1000.000 \ | -39 21.4 740 |
Limit and Margin AV
Meas. 4 Margin Limit
Frequency Average = Bandwidth A Corr. |
(MHz) (dBpVim) ':"lnrr;: (kHz) Polarization (dB) (ﬁ\é? (dz;;w
| 1151.000000 321 1000.0 1000.000 Vv -15.4 |
| 1329.000000 315 1000.0 | 1000.000 | V| 147 |
1599. 256 1000.0 1000.000 \ 124 |
1865 ) 248 1000.0 1000.000 \'] -11.7
2131.000000 251 | 1000.0 1000.000 \4 -10.8
4878.000000 | 49.6 | 1000.0 1000.000 \4 -3.9
Date: 8/28/2014 - Time: 2:03:40 Testedby: _ LReviewedby: !
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Low channel
Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 061
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
1301
1201
1004
£ L
Z 80t FCC part15 1-18G PK
@Q
B e e oo e e o FCC pantl3 118G AV
é 40 I X
207 .

4G 5G 6 8

A_ TUVRheinland®

1G 2G 3G 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. 4 Margin Limit
Fr?;':g)'cy (I:l’gxr;‘;::; Time Ba?ﬂ:‘: )d it Polarization t(::g) -PK+ | (dBuV/
Y (ms) @) | m)
1064.000000 36.0 1000.0 1000.000 H -15.3 38.0 74.0
1151.000000 36.9 1000.0 1000.000 H -154 | 3741 74.0
1329.000000 421 1000.0 1000.000 H -14.7 31.9 74.0
1597.000000 39.0 1000.0 1000.000 H -12.4 35.0 74.0
| 1865.000000 371 1000.0 1000.000 H -11.7 369 | 740
| 4800.000000 48.8 1000.0 | 1000.000 H -4.1 252 | 740 |
Limit and Margin AV
Meas. : Margin | Limit |
Frequency Average 2 Bandwidth S Corr.
Time Polarization -AVG | (dBuV/
(MHz) (dBuVim) | oS (kHz) @B) | “g) 25
1064.000000 25.6 1000.0 1000.000 H -15.3 28.4 54.0
1151.000000 | 29.5 | 1000.0 | 1000.000 H 154 | 246 54.0
1329.000000 31.2 | 1000.0 1000.000 H -14.7 22.8 54.0
1597.000000 26.1 1000.0 1000.000 B H | =124 27.9 54.0
1865.000000 24.6 1000.0 1000.000 H -11.7 294 | 540
~4800.000000 453 | 1000.0 | 1000.000 | H 41 | 87 54.0
T
. SUPIWA IS
Date: 8/28/2014 - Time: 1:54:43 Tested by: Reviewed by
B
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Low channel
Climate Condition: 23 Ci 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V/ 60 Hz
Receipt No: 174024892
Report No: 16059704 601
Result: Pass W
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
1307
1201
1004
£ L
Z 80t FCC partl5 1-18G PK
% £
= L e ol S o e L e e s (o FCC pantlS 1-18G AV
T T X ¥ e
< or W e P
20+ e
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz

Limit and Margin PK

Meas. . Margin Limit

Frequency | MaxPeak 5 Bandwidth L ey Corr. i

(MHz) (dBpV/m) '(l‘:‘r:; (kHz) Polarization (dB) (:g)i- (d:‘;;w
1151.000000 40.7 1000.0 1000.000 Vv -15.4 33.3 74.0
1329.000000 47.4 1000.0 1000.000 \4 -14.7 26.6 74.0
1597.000000 39.2 1000.0 | 1000.000 Vv -12.4 34.8 74.0
1865.000000 38.4 1000.0 | 1000.000 v -11.7 35.6 74.0
2128.000000 38.3 1000.0 1000.000 \4 -10.8 35.7 74.0
4800.000000 | 52.8 1000.0 | 1000.000 \ -4.1 21.2 740 |

Limit and Margin AV

Meas. : Margin Limit
Frequency Average : Bandwidth il s Corr. |
(MHz) (dBpVim) '{:nrrs (kHz) Polarization (dB) (I;\BI;S (dz;;w
1151.000000 34.5 1000.0 | 1000.000 Vv -15.4 19.5 54.0
1329.000000 28.0 1000.0 1000.000 \' -14.7 26.0 54.0
| 1597.000000 25.5 1000.0 1000.000 \' -12.4 28.5 54.0
| 1865.000000 | 24.8 1000.0 | 1000.000 \ -11.7 29.2 54.0
| 2128.000000 251 1000.0 1000.000 Vv -10.8 28.9 54.0
4800.000000 50.1 -1000.0 1000.000 Vv

Date: 8/28/2014 - Time: 1:48:24
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel (BR)
Climate Condition: 23°C 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz
Receipt No: 174024892
Report No: 16059704 00T
Result: Pass v
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
100
80T FCC partl5 18-26G PK
E 60 1+ X I"('(‘Jmn‘li"" 18-26G AV,
g So s s ._.X‘..,...&.A;:-..-.J.:A._&;_:I,.,:,u:.;‘_ S s = ..m.xv__.._‘.;%
—§ 40 ; <
201
0 + + t + + t u U + + + 1
18 19 20 21 2 2 24 25

Frequency in GHz

Limit and Margin PK

Meas. 3 Margin | Limit-
Frequency MaxPeak 5 Bandwidth Sz Corr. PK+
Time Polarization - PK+
(MHz) (dBuV/m) (:n':) (kHz) ook (dB) (@B) | (dBuVI
18615.000000 50.9 1000.0 1000000 |  H 44 231 74.0
19391.000000 511 1000.0 1000.000 ~H 4.9 229 | 740
21367.000000 |  53.3 1000.0 1000.000 | H 6.0 20.7 74.0
22694.000000 |  56.2 1000.0 1000.000 H 91 | 178 74.0
24127.000000 53.7 1000.0 1000.000 | H 5.9 20.3 74.0
_24961.000000 536 1000.0 1000.000 | H 6.9 204 74.0
Limit and Margin AV
Meas. - Margin | Limit-
Frequency Average Ti Bandwidth Polarizati Corr. AVG
t - AVG
(MHz) (dBpVim) (r'n"g (kHz) O.arzanon (dB) (@B) | (dBuVI
~18615.000000 39.1 1000.0 1000.000 | H 44 | 149 | 540
| 19391.000000 | 395 1000.0 1000000 | H 4.9 145 54.0
 21367.000000 | 414 | 1000.0 |  1000.000 | H 6.0 126
22694.000000 |  44. | 1000.0 1000000 | H 9.1 9.9
| 24127.000000 | 422 10000 | 1000000 |  H 59 1.8
24961.000000 |  41.6 | 10000 |  1000.000 | H 69 | 124
Il AR th Lo
bl ]

HeE VY
Date: 8/28/2014 - Time: 4:09:53 Tested by ¥ ™ ' Reviewed by:




Produkte
Products

Appendix 1

A

TUVRheinland®

Prifbericht - Nr.:
Test Report No.

16059704 002

Seite 60 von 76
Page 60 of 76

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

1007

80T

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Tx @ Low channel (BR)
23C ; 50 %RH;

AC 120 V / 60 Hz
174024892 §
16059704 .00t
Pass v
Test distance is 3m, Vertical

101 kPa.

RS

18GHz-25GHz
TUV FSP30
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

FCC partl5 18-26G PK

EMC Test Service Hotline: +86-20-28391188

60 1

40+

Level in dBuV/m

20T

Limit and Margin PK

Frequency in GHz

Meas. 2 Margin | Limit-
Frequency MaxPeak 2 Bandwidth o Corr. H PK+
(MHz) (dBuvim) | (S (kHz) detcppdl T (dBuVI
18494.000000 51.0 1000.0 1000.000 v | a3 23.0 74.0
19243.000000 51.4 1000.0 1000.000 v oo 5.0 22.6 74.0
20279.000000 50.4 1000.0 1000.000 vV 4.8 23.6 74.0
21441.000000 533 1000.0 1000.000 v 6.0 20.7 74.0
22678.000000 56.0 1000.0 1000000 | V [ a4 180 | 740
23436.000000 52.6 1000.0 1000000 |V 64 | 214 740 |
Limit and Margin AV
i Limit -
Frml;'ezr;cy (z\éerclge ':.ier::' Bandwidth Polarization Coér' n_‘:r‘?(';" AVG
uV/im) (ms) (kHz) (dB) (@B) | (@BuV/
~ 18494.000000 | 391 1000.0 1000.000 v 4.3 14.9 54.0
19243.000000 | 395 | 1000.0 |  1000.000 v 5.0 14.5 54.0
20279.000000 | 39.9 1000.0 1000.000 | vV | as 14.1 54.0
21441.000000 40.9 ~1000.0 ~1000.000 2 X 131 54.0
22678.000000 |  44.0 1000.0 1000.000 vV 9.1 10.0 54.0
23436.000000 |  41.0 1000.0 1000.000 v 6.4 13.0 BN

Date: 8/28/2014 - Time: 4:13:23

YJ*'ES ;
2014 -0 0 ke :f,',’;w" T
) AR

Tested by: " “Reviewed b

y:
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16059704 002

Test Report No.

Page 61 of 76

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel (EDR)
Climate Condition: 23C ¢ 50 %RH; 101 kP
Test Voltage/ Freq: AC 120 V /| 60 Hz /Y352
Receipt No: 174024892 @
Report No: 16059704 06+ G
Result: Pass 00V
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
80T FCC parti5 18-26G PK
g -
E 60T X FCC part158-26G AV
-] e e o e e S e e 3 s D e 2 e 2 ot 3 iy " froveny
'; 07T
) 2071
0 + + t t t t + + + !
18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. : Margin | Limit-
Frequency MaxPeak Bandwidth Polarizati Corr. i3 PK+
(MHz) (dByV/m) '(rr""';‘)’ (kHz) clapi=gaon (dB) (Z§)+ (dBpVI
18453.000000 52.2 1000.0 1000.000 H 42 218 | 740
19291.000000 52.7 1000.0 1000.000 H 50 | 213 74.0
~20290.000000 532 | 1000.0 1000.000 H 4.8 20.8 74.0
21343.000000 53.7 1000.0 1000.000 H 6.0 20.3 74.0
22732.000000 56.1 1000.0 |  1000.000 H 9.0 17.9 740 |
24191.000000 55.0 1000.0 1000.000 H 6.0 19.0 740 |
Limit and Margin AV
Meas. : Margin | Limit-
Frequency Average = Bandwidth P B o Corr. i AVG
(MHz) (dByVim) '{r'r"';‘)’ (kHz) olagzation (dB) (‘:‘éf (dBuVI
18453.000000 401 | 10000 |  1000.000 H 4.2 13.9 540 ]
19291.000000 40.9 1000.0 1000.000 | H 5.0 13.1 54.0
20290.000000 40.9 1000.0 1000.000 H 4.8 13.1 54.0
21343.000000 41.8 1000.0 1000.000 H 6.0 12.2 54.0
22732.000000 44.6 1000.0 1000.000 H - 9.0 9.4 54.0
24191.000000 |  43.1 1000.0 1000.000 H 6.0 10.9 54.0
" T
(_ILC_‘L
i {9 LAy
2 5 Uﬂx AUl T Ol
Date: 8/28/2014 - Time: 3:59:47 Tested by: \Checked/  Réviewed by: s
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel (EDR)
Climate Condition: 283C: ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz
Receipt No: 174024892
Report No: 16059704 001
Result: Pass o9 .
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1007
80T FCC partl5 18-26G PK
::} 60T 32 FCC part 13 ) &
z " Pﬁ"lux’ﬁ'p;, L PR A S
—; 40 AR
201
18 19 20 21 2 23 24 25

Frequency in GHz

Limit and Margin PK

Meas. : Margin | Limit-
Fr(:;uHezr)\cy ('(Ajanz;ran'; Time Ba?‘g:’z' )d th Polarization ((::g) - PK+ PK+
; (ms) (dB) | (dBuV/
18452.000000 51.7 1000.0 1000.000 v 4.2 22.3 74.0
19291.000000 53.0 1000.0 1000.000 v 5.0 21.0 74.0
20436.000000 | 520 1000.0 1000.000 vV [ a6 | 220 74.0
21339.000000 539 | 1000.0 1000.000 v 6.0 20.1 74.0
22779.000000 56.5 1000.0 1000.000 v 89 | 175 74.0
24146.000000 54.7 1000.0 1000.000 v 59 19.3 74.0
Limit and Margin AV
Meas. Margin | Limit-
Frel?ll‘:lency g‘é‘rclge Time Ban:,'lw ot Polarization C:ér. -AVG | AVG
(MHz) (dBpV/m) e (kHz) (dB) (dB) | (dBuV/
18452.000000 |  39.8 1000.0 |  1000.000 v 42 14.2 54.0
19201.000000 | 413 1000.0 1000.000 v 1 50 | 127 54.0
| 20436.000000 | 40.1 1000.0 1000.000 v 46 139 | 540 |
21339.000000 419 1000.0 1000.000 v 6.0 121 54.0
22779.000000 444 1000.0 1000.000 v 8.9 9.6 54.0
 24146.000000 | 429 | 1000.0 1000.000 v 5.9 1.1 54.0
7N
&0 / HUE N
—aaf e,
Date: 8/28/2014 - Time: 4:03:52 Tested by "Reyiewed by: -
5 TVEC
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Test Report No.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel (BR)
Climate Condition: 23 50 %RH; 101 kP3
Test Voltage/ Freq: AC 120 V / 60 Hz /335>
Receipt No: 174024892 @
Report No: 16059704 001 G
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1 43
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09 ‘FQP 20
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
801 FCC partl5 18-26G PK
£ r
2 __FCC purt15 126G AV,
3 L
201
0 + + + + t + + + + + + 1

Limit and Margin PK

20 21 22 23 24

Frequency in GHz

i Limit -
Frequency MaxPeak ﬁ;::‘ Bandwidth Polarization Corr. 'f?,r‘%;" PK+
(MHz) (dBpV/m) (ms) (kHz) (dB) (@B) | (dBuv/
18333.000000 50.1 1000.0 1000.000 H 4.0 239 74.0
19420.000000 50.8 1000.0 1000.000 H 4.9 23.2 74.0
~20272.000000 49.6 1000.0 1000.000 H 4.8 244 74.0
21365.000000 51.2 1000.0 1000.000 H 6.0 22.8 74.0
22678.000000 53.5 1000.0 1000.000 H | 941 20.5 74.0
24233.000000 52.5 1000.0 1000.000 H 5.9 215 | 740
Limit and Margin AV
Limit -
Frequency Average I'Ilrie:\:. Bandwidth Palarization Corr. Ifl;r\?(i;n AVG
(MHz) (dBpV/m) &5 (kHz) (dB) (dB) | (@BpV/
~18333.000000 38.3 1000.0 1000.000 H 4.0 15.7 | 54.0‘ |
19420.000000 | 389 1000.0 1000.000 H 4.9 15.1 540 |
20272.000000 39.7 1000.0 |  1000.000 H 4.8 14.3 540 |
21365.000000 | 411 1000.0 |  1000.000 H 6.0 12.9 54.0
22678.000000 | 43.8 | 1000.0 1000.000 | H 9.1 102 | 540 |
| 24233.000000 | 423 | 1000.0 1000.000 | H | 59 1.7 | 54,0
R (10 gt e e Pt T ﬁ
. Che -} %1l | AT 4\’ I Bray i
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel (BR)
Climate Condition: 23°C ; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz y
Receipt No: 174024892
Report No: 16059704 66t
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3466-09 FSP;D
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
80T FCC part15 18-26G PK.
gl i i o - S s K FCCPRISIEGAY
5 4t o i z e
g E
201
0 + + + + + + + + + + + + + 1
18 19 20 21 2 23 24 25

Limit and Margin PK

Frequency in GHz

Meas. ; Margin | Limit-
Fre;n;ency I‘d’ng\’ﬁak Time Ban:':vndth Polarization C:ér. 5 PI% 5 PK+
(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (d?'p\/‘l
18770.000000 50.1 1000.0 1000.000 v 4.6 23.9 74.0
19152.000000 | 511 1000.0 1000.000 v 4.9 22.9 74.0
20258.000000 51.4 1000.0 1000.000 v 48 | 226 | 740
21357. 53.3 1000.0 1000.000 v 6.0 20.7 74.0
| 22729.000000 55.9 1000.0 1000.000 | \ 9.0 18.1 740 |
| 24180.000000 | 54.2 1000.0 1000.000 | \ 6.0 19.8 74.0
Limit and Margin AV
Meas. : Margin | Limit-
Fre;qnt:‘ency l:éerclge Time Ba"'?: idth Polarization C:ér. - A\?G AVG
( ) (dBpV/m) (ms) ( z) ( ) (dB) (d?‘p\(l
18770.000000 38.2 1000.0 1000.000 v 46 158 | 54.0
19152.000000 39.2 1000.0 1000.000 \ 4.9 14.8 54.0
20258.000000 | 39.9 1000.0 1000.000 v 4.8 14.1 54.0
| 21357.000000 412 | 1000.0 1000.000 v 6.0 12.8 54.0
| 22729.000000 | 422 1000.0 1000.000 ! v 9.0 1.8 | 54.0
24180.000000 40.2 1000.0 i H . . e
| 24180.0 | 402 1000.000 | \ 6.0 138 | 54 O/ﬁ’ S

Date: 8/28/2014 - Time: 4:16:29
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Tx @ Mid channel (EDR)
23%C 50 %RH;

AC 120 V |/ 60 Hz ~
174024892 £
16059704 8ot
Pass 204
Test distance is 3m, Horizontal

101 kPa.

18GHz-25GHz
TUV FSP30

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
100
80T FCC partl5 18-26G PK
£ L
% 60 —*')c S o S0 —--n&rx--r--—-}(“r«xw*&"" MMFMCI('J‘,_;I_QISQN—Z(\('}A\'
.; 40 ; ' &
B 20T
0 t t t t t t t + U t t
18 19 20 21 22 23 24

Frequency in GHz

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Meas. % Margin | Limit-
Frequency MaxPeak . Bandwidth A Corr.
(MHz) (dBpV/m) Ir',"';‘)’ (kHz) polapseuon (dB) ‘(zg)* (:,;(u':,,
18494 52.3 1000.0 1000.000 H 4.3 21.7 74.0
20227.000000 53.5 1000.0 | 1000.000 H 4.8 20.5 74.0
21330.000000 53.9 1000.0 | 1000.000 H 6.0 20.1 74.0
| 22055.000000 532 | 1000.0 | 1000.000 H 6.7 20.8 74.0
| 22692.000000 56.4 1000.0 [ 1000.000 H 9.1 17.6 74.0
| 24147.000000 542 1000.0 { 1000.000 - H 5.9 19.8 74L
Limit and Margin AV
Meas. : Margin | Limit-
Frequenc Average 2 Bandwidth g Corr.
Mrz) (dBuVim) {:""5 (kHz) Lolapization @) | - (:‘é)e (:;’,ﬁ,,
18494.000000 | 40.1 1000.0 1000.000 H 4.3 13.9 54.0
| 20227.000000 ) 40.9 1000.0 1000.000 H 4.8 131 54.0
| 21330.000000 “224 | 1000.0 1000000 |  H 60 | 119 | 540
22055, 0.3 1000.0 1000.000 H 6.7 127 | 540
22692.000000 44.3 1000.0 1000.000 H 9.1 9.7 54.0
24147 42.7 1000.0 1000.000 H
b'é

Date: 8/28/2014 - Time: 3:55:03
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel (EDR)
Climate Condition: 23¢ : 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz
Receipt No: 174024892
Report No: 16059704 061
Result: Pass /4
Comment: Test distance is 3m, Vertical
Subrange 1 %
Frequency Range: 18GHz-25GHz S
Receiver: TUV 316009 F5f 30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

1001

80T FCC partl5 18-26G PK

% 60 '“ e il ey _FCC part i‘ﬁﬁri(wfj AV
2 |
20+
0 t t t t + + t + + + + + + 1
18 19 20 21 2 23 24 25

Frequency in GHz

Limit and Margin PK

Meas. Margin | Limit-

Frequency MaxPeak ¥ Bandwidth e Corr. PK+
Time Polarization - PK+
(MHz) (dBuVim) (ms) (kHz) (dB) (B) | (dBuV/
18463.000000 52.3 1000.0 1000.000 - v 4.2 217 | 740
19456.000000 52.6 1000.0 1000.000 | \ 4.9 21.4 74.0
20208.000000 530 1000.0 1000.000 v 4.7 21.0 74.0
21351.000000 | 53.8 | 1000.0 1000.000 | v 6.0 | 202 74.0
22733.000000 |  57.3 1000.0 1000.000 | v 90 | 167 | 740
24178.000000 |  55.0 1000.0 1000.000 | v 6.0 | 19.0 74.0
Limit and Margin AV
i Limit -
Frequency Average ??:]:’ Bandwidth Palanization Corr. 'YI:"?(';" K\YI"G
(MHz) (dBuV/m) (ms) (kHz) (dB) (@B) | (dBuV/
18463.000000 40.3 1000.0 |  1000.000 v 42 | 137 540 |
| 19456.000000 | 404 | 1000.0 |  1000.000 V.| 49 [ 136 540 |
20208.000000 409 | 1000.0 1000.000 vV | a7 | 131 | 540 |
21351.000000 | 420 | _1000.0 1000.000 | \4 6.0 120 | 54.0 |
22733.000000 | 445 1000.0 1000000 |  V 9.0 9.5 54.0 |
24178.000000 | 431 1000.0 1000.000 | \4 6.0 109 | 540 |
Date: 8/28/2014 - Time: 3:50:29 Tested by: Rewewéo‘ by o
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel (BR)
Climate Condition: 231C 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V [/ 60 Hz
Receipt No: 1 7402_341.514@?2
Report No: 16064664 064
Result: Pass 590k 002
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3466-09- FSP}O
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Y
1007
80T FCC partl5 18-26G PK
260' ~CC part15 182
ig T N e e S FCC pants 1826
t:, 40
20T
0 t t + t —+ + u + + + + + t d
18 19 20 21 23 23 24 25

Frequency in GHz

Limit and Margin PK

Meas. Margin | Limit-
Fre;;nt:‘ency ManI:Ielak Time Ban:r‘:lidth Polarization C:ér. i Pl% 5 PK+
(MHz) (dBpV/m) () (kHz) (dB) @B) | (dBuV/
18595.000000 50.9 1000.0 1000.000 H 4.4 231 74.0
20279 51.5 1000.0 1000.000 H 4.8 22.5 74.0
21385.000000 52.7 | 1000.0 1000.000 H 6.0 21.3 74.0
22720.000000 56.5 1000.0 1000.000 H 9.0 17.5 74.0
23579.000000 52.7 1000.0 1000.000 H 6.2 21.3 74.0
24269.000000 54.1 1000.0 1000.000 H 5.9 19.9 74.0
Limit and Margin AV
Meas. 5 Margin | Limit-
Frequenc Average 5 Bandwidth Sy Corr.
(I?I Hz) y ( dBuVIgm) {rlnn;i (kHz) Polarization @B) | - AVG | AVG
18595.000000 389 | 1000.0 |  1000.000 H
20279.000000 39.8 1000.0 1000.000 H
21385.000000 40.9 1000.0 1000.000 H
22720.000000 43.9 1000.0 1000.000 H
| 23579.000000 41.0 1000.0 1000.000 H
| 24269.000000 421 | 1000.0 1000.000 H

Date: 8/28/2014 - Time: 4:23:22 Tested by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel (BR)
Climate Condition: 23C ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V [/ 60 Hz
Receipt No: 174023445~ 2
Report No: 16061664 60+
Result: Pass S‘]709— (2%
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
80T FCC partl5 18-26G PK
£ »
R FCC partl5 18:26G AV
g e agenes e A AL
T 404+
) 201
0 + + + + + + + t + + + + + i
18 19 20 21 22 23 24 25

Frequency in GHz

Limit and Margin PK

in | Limit-
Fr?al:"ezr;cy manl';’;ak Mr;::' Bandwidth Polarization Corr. I\!I;r's(;:‘n PK+
pV/m) (ms) (kHz) (dB) (dB) ( d?‘p\(/
18505.000000 | 507 1000.0 1000000 | Vv 4.3 23.3 74.0
19426.000000 50.6 1000.0 1000.000 v 4.9 234 74.0
20224.000000 502 | 1000.0 |  1000.000 A 4.8 23.8 74.0
21372.000000 50.7 1000.0 1000.000 v 6.0 233 74.0
22754.000000 5338 1000.0 1000.000 \ 8.9 202 | 74.0
23615.000000 51.2 | 1000.0 1000.000 v 6.1 22.8 74.0
Limit and Margin AV
i Limit -
Fre(ﬂt:'lezr;cy (I;\éerage '.‘r?’::' Bandwidth Polarization Corr. Ifl;r\?lsn AVG
uV/m) (ms) (kHz) (dB) (dB) (dBuV/
18505.000000 387 | 1000.0 1000.000 v 4.3 15.3 54.0
19426.000000 | 391 | 1000.0 1000.000 | v 49 | 149 54.0
20224.000000 | 397 1000.0 1000.000 | v 48 | 143 54.0
21372.000000 | 41.0 1000.0 1000.000 | v 60 | 13.0 54.0
| 22754.000000 | 441 | 1000.0 ~1000.000 v | 89 | 99 54.0
| 23615.000000 | 40.7 1000.0 1000.000 v /\-/-::% 61 | 133 | 540 |
[ = HCH

S W {p o W

q N s S {‘
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